MORRIS
80-11 SEED-RITE

(Hoe Drills)

Parts Section

Weeder FrOme . ..o ot ittt te e e atn e e e naaa ey 28&3
Hydraulic Rocker Tube Assembly .............. ..., 485
Ground Drive Assembly ....... ... ... 68&7
Shank and Trip Assembly . ... ... ... 8&9
Drill Frame, Pressure Shafts, DragBar Hangers . ....................... 10 & 11
Castor Wheel Hub Assembly ..., 12
Castor Wheel Assembly . ... . i 13
Seed BOX & BracCes .. ... cvtiiieeiin ettt 148&15
Drag Bar, Trip and Pressure Rod Assemblies . .......... . ... ... ... ... 16 & 17
Jack Shaft and Feed Release .. ...t 18&19
Lot Axcle AsBambIY ... :::cs ovmunms s v deauummns i a5 v o wareiwmons « v « = ssmmmnn = 20
Right Axle Assembly . ... ... ... i 21
Flexible Grain Tube Lengths and Grain Tube Standard Covers ................ 22
TallY Brocker : : «comwemes s v v o s s o o sommormonse 3 o 0 5 2 visietind 4 4 8 3§ HURBERE 4 3 23
Hitch Gl FOOIDOANTE scc 5 o o & susmiss s s » o 4 aommoums % = = 5 n wmmsie o= 8 6 ¢ sommeanbind § 3 24
Seed Cup Assembly . ..........coiiiiiiiiii i 25

Optional Equipment

MaRua]l WHeel FAAEKEIS .o« s « « 5 vommoni 3 5 o 6 5 smmomcamnin = o » 5 o n wsgons 8 55 & oS00 26 & 27
MOTTis FOrtiliZor DEiVE s o 3 ¢ ¢ smmnms 5 5 5 & sommusimeiaiens o o o o o wirmisis 0 o 0 % % rosiss 28 & 29
Dual HIBCH . o .- o v vomnomnes 5 5 8 S0RS065 5 § § 5 5 SOSNEBIE S § % 5 & QEE@EE 4 6 5 5 Ebime 30 & 31
Dual Hitch Components ............ooiiiiiimeiiii e 32
SIoW SpEet KKt o cs o v o vammen v s« cmmmmaen 2 60 8 5 wEsnEE § 80§ S IERREEF 8 E 0 33
THOING HIFEh : ommis o5 5 & & sewsmme u v o o smrmaress o o x4 x omgpamsminis o 5 v 3 s sAsbBs § 58 1§ 4 34
3" x 8" Agricultural Cylinder (Optional) ..... ... ... ... 35
80-11 Hydraulics for Dual Hitch ....... ... i 36
Long Trailing Hitch for Harrows . ....... ... ..o 37
Triplex Hitch Assembly . ......... ... 38 & 39
Triplex Hitch Hydraulic Assembly ............ ... 40 & 41
Triplex Hitch Components . ........ ...t 42
Hitch Jack - Triplex Hitch .. ... . ... o 43
HOITOWS &« o ottt ettt ettt e ettt a e 44 & 45
Harrow Assembly Instructions. ........ ... ... 46
Cross Reference ..........ccouiiiiimeiiiiieennneencisoronsennanonsns 47 & 48
IMPORTANT

All parts are identified with an item number. Some of the smaller parts such as
bolts, nuts, washers, etc., are not all shown, however the quantity used is listed in the text
for that section which they fit into. That particular quantity is always the quantity required
for one complete assembly.

Smaller parts which are welded together to construct a larger part, are not to be
ordered as individual pieces, unless they have a part number to identify them

80-11/Dec./77

S-6067




2 WEEDER FRAME




WEEDER FRAME

g\

Part No. Description
1 $-3153 Weeder Frame . ... oottt e 1
2 S-3154 Rocker Shaft . ... 1
3 S-3155 7T TR T 1 (R U R — 1
4 BW-41 Lower Rocker Shaft Plate Lug Left Side ................... 1
5 W-1901 Blue Plate with Bearing Collar ............ .. ... ... .00 1
6 S-1029 Left Weeder Chain Tightener Bracket ....................... 1
7 $-963 Drive Sleeve Assembly (Incl. ltems 14 & 11)................. 1
8 BW-65 L Tl [1als B 1 o | RS — 8
9 BW-6 Collar (Incl: Homs T & 22) . .. s s o o 5 avnsmama o v 5 s » 1
10 W-551 Machinery Washer - 1-5/8" LD. x 14 G.A. . ................. 1
1 W-556 Oilite Bushing - (PSF -1900) 2
12 W-1362 Nylon Bearing - Rocker Shaft .............................. 4
13 W-1902 Woodruff Key - 3/8" x 1-3/8" ... ...t 1
14 $-752 Grease Nipple - %" Straight .. ...... ... ... 1
15 W-80 Clavis Piii = 578" 5 1-TFY6" 5 i« sy 5§ 3 v ppwwanws o ¥ « o o wsomss 8
16 W-569 Square Head Setscrew - 2" x 1" ... ... oo 1
17 W-486 Hex Head Bolt - Y2" x 1V ... . i 12
18 W-504 Hex Head Bolt - 5/8" x 4" . ... ...t 1
19 BW-10 Hex Head Bolt - %" x 134" ... i 4
20 W-525 LockWasSHEr - Vo™ : ¢ & vopmeans & v 5 Dumnmes & § ¢ sapwvees § 5 o0 s 12
21 W-526 Lockwasher - 5/8" . ccinnins e v s omvnms 355 0 Ouemmss § 5 8 & swsn 1
22 W-567 Square Locknut - V2" ... ... ... 1
23 W-516 Hex Nut - V2 L i i e i e 12
24 W-517 Hex NUE - 578 . o e e e et e 1
25 W-575 JAMINUE = Y47 o s ¢ 5 5 v o s 5 5« @ s & & & setamgeneses & o o 5 e 4
26 $-531 COHEr Pifi -3716" 56 1" wiconwn o5 v 2 sy 3 5 & sosovaonsa & = 2 + 5 snones 8
27 W-550 Machinery Washer - 1-5/8" I.D. x 1/32" . .................... 1

_/

80-11/Dec./77



4 HYDRAULIC ROCKER TUBE ASSEMBLY




HYDRAULIC ROCKER TUBE ASSEMBLY 5

ﬂm Part No. Description Umsa

1 $-978 Hydraulic Rocker TOD® .vvx : s o« summns s « s vemommins o o 2 % 0 ssmomn 1
2 S-24 Clavis FOrmng SIrap caasvs ¢ 5 ¢ « swewmess s ¢ ¢ 5 o ws & o & wesss 2
3 S-1146 Right Stop Guide - Hex Block Bracket....................... 1
4 S-1145 Left Stop Guide - Hex Block Bracket ........................ 1
5 S-966 Angle Arm -ForHex Block ................ ... ... ... 2
6 S-1267 Hydratlic Lotk Broagkel ..o « « « suommen 2 » v cvsnmeos s« 5 5 « s 1
7 S-7 Swivel Block : ;= » o 5 wammunas 5 3 5 sasewmuna 5 ¢ @ semmmmes & s 5 5 o 2
8 $-965 Waedar Prossure Rod ooy v s s sommmuni s o s gmmvnss s a g 5 & vowes 2
9 $-1070 Weeder Pressure Spring - 16%2".................. ... .. ..., 2
10 S-976 Brace Strap -Right Axleto Weeder ......................... 1
11 $-975 Brace Strap - Left AxletoWeeder.......................... 1
12 $-1029 Left Weeder Chain Tightener Bracket . ...................... 1
13 $-117 Hex Depth AdjustingBlock ................ ... ... oioiat. 2
14 S-752 Grease Nipple - 4" Straight . ..................cccoiiinntn 6
15 $-343 Cleyis:pin = 578" 5 T mmo n » 2 5 vt + & § 5ACERHE  § 2 1 § Q00 6
16 W-488 Hex Head Bolt - 2" x 2" .. . .. . p.
17 W-490 Hax Hend Bolle 2% 0 DR L . . o o crewmus @ 2 o commmns o o x 8 s 1
18 W-492 Hax Head Bolt~ 12" 56 3" sus v s o s cvmmms 3 5 o5 swmoenn s 4 5 3 5 cxsvanse 2
19 W-497 Hex Head Bolt - 5/8" % V12" .. .ivinnisvavammimnsonss vvwss 4
20 W-498 Hex Head Bolt - 5/8™ % 1% i i cocmiisiisamminsssns @ s 4
21 W-486 Hex Head Bolt - 12" x 12" . ... ... oo, 4
22 $-997 Washer - 5/16" Thick ........... ... i, 2
23 W-525 Lockwmaghear - TA" . . cucwca s o o i vamvssnnsm s 5 & ssmmsmmin s 5 5 o % s 9
24 W-526 Lockwasher- 5/B" :cussnsas s s s sommmmns s o 5 5 waemee s o 5 ¢ » o 12
25 W-516 HéxX NUt = Y5 | 5. codemansist vo0anusns 535 Lanimsm @ b 8 5 & sy 9
26 W-517 Hext Nt = 578" . . . icciiniin oo o v o omnmmme = o o 5 sosgs s 5 5 5 § § §4000408 12
27 W-575 Jam Nut - 34" e 4
28 $-531 Cottar Piv- SIV6™ % 1% cvwi v 5 s summnmnnas 5 &  « wsmwmamsn » o ® = simcoowe 6
29 BW-11 Hair Pini =3716™ . : sumnpmnns 15 5 5 supbmaman 5 ¢ ¢ v srovons o o % & smamsa 1
30 W-499 Hex Hoad Balt =518 % 2" 5355 5 ponsbymen 2 5 0 § Susnmmd & & § » g 4

\_ Y,

80-11/Dec./77




6 GROUND DRIVE ASSEMBLY




GROUND DRIVE ASSEMBLY

rcom

U@

Part No. Description
1 BW-86 Drive Leg.. ... i 1
2 W-916 s T R N S g — 1
3 S-1783 Ground ROt s o s 5« 5 svsmumss 5 5 somass § 1 § § SURESEmes § 1§ ASEw 1
4 5-963 Drive SIS@Ve -« ¢ : o : v owmmmmn s v s sommnnin v 5 ¥ 5 SomEiniE a5 5 s 1
5 S-1143 Sprocket - 42 Tooth........ ... ... ... ... . . . i 1
6 $-1029 Left Weeder Chain Tightener Bracket ....................... 1
7 W-913 UClevis . ... e 1
8 W-854 Spring Rod Brocke? ..o« 5 sveminns o 5 ¢ ¢ pomsisss 3 § § Seassivs 1
9 W-914 BUSRING e 5 58 v o vnompnins 4 5 § Hewenms § 5 5 & LET00 5 5 § ¢ § D 1
10 W-900 Ground Rod Bearing . ..........oouuiiiiuniinniinneannnnn.. 2
11 W-899 Ground Rod Sprocket -8 Tooth ............................ 1
12 BW-3 Idler Sprocket -9 Tooth ................................... 3
13 S-1208 Drive Chain - 1% " Pitch 94 Links . .......................... 1
14 BW-2 Leg Chain = 14" Pitch 44 EinkS .o s ¢ cvmmmons s ¢ 5 ¢ ¢ oo 1
15 BW-15 Oftfset Link - 1% " Pitch (Optional).......................... AsReq'd
16 BW-14 Connecting Link - 1%4" Pitch .. ......... ... ... ... ......... 2
17 BW-122 Woodruff Key - 3/16" x %" Alloy ...................coont. 1
18 W-915 KAY SIEID: : -« ¢ v & o 5 v sovssrensss & % & Soramesde & § § £ § SRRPRETE TS 1
19 §-752 Graose Nipple = 4~ Stralght ... . .covvsvwins s oo s covomnss s s 1
20 W-1021 Spring - 9/18" % S-B/B". . .« covpmvs s s sammmimis 55 5 05 imaes b i 1
21 W-480 Hex Head Bolt - 3/8" x 2%2" . ... ... .. . ... 2
22 S-482 Hex Head Bolt - 7/16" x 1" ... .. ... . i 1
23 W-1014 Hex Head Bolt - 7/16" x 22" ... ... ... . ... . .. 1
24 W-490 Hew: Head Boll s 5™ 06 2™ v v s somvnyns €5 2 pomoms s e sy 5 4
25 W-500 HeoxHeoud Bolft - 5/B" 36 2™ s s v 3 samnyaws 55 5 pasmuds 5 504 5 2
26 W-523 Lockwasher - 3/8" .. ... ... .. .
27 W-1846 Special Washer (Optional)................................. AsReq'd
28 W-524 Lockwasher - 7/16" . ... ... ... 1
29 W-525 Lockwasher - V2" .. .. .. 4
30 W-540 Plain Washer:= 5/8% ...couvisisvemsnss s osvaapss i i85y 2
31 W-526 Lockwoasher » S/B" 5 o ;s suemmmen 5 505 0000uns b5 4 5 SOREmERe § § 566 ; 2
32 W-514 HEXE NUE ~3/B" o055 505 ionemmns 578 fiifns e e o 0 s 1 v s s o s 2
33 W-515 Hex Nut - 7/16" L e 1
34 W-516 Hex Nut - Yo" 4
35 W-517 Hex Nut - 5/8" .. ... 2
36 $-1090 Woasher= 3/8" Thick: ..ocoiia sy svmmnnss s s 8 5 svmmessss s s snaus 1
37 BW-16 Roller Link (OpHonol) cscouwn s 55 sovsnns 5545 tinanimns i s AsReq'd|
38 S-1089 ChainCatcher...... ... .. ... .. . i, 1
W-1580 Sprocket Assembly (Includes #10, 11 & 18)
W-1420 Tightener Assembly (Includes #7, 8, 9, 20, 23, 28 & 33)
W-1827 Tightener Kit - (Optional) (Includes #12, 21, 26, 27 & 32)

_/

80-11/Dec./77



SHANK AND TRIP ASSEMBLY




SHANK AND TRIP ASSEMBLY

-«

Part No. Description
1 BW-4 Trip Spring =28 ODk svves 55 65 sumuns 1 3 4 5 swrcuomans 5 5 « = = sawn 4
2 BW-28 Spring Fram®: . . ; « ¢ soaumes 55 § 5 S0E0EE § § 5 § OSBRSS 8¢5 e oves 4
3 BW1-80 SHANAAND - -ove v o v v enecmomnn o 8 3 5 o E 5 R 8 ¥ S 3
4 BW-22 Spring Clevis - (Includes 2 Half Pieces) ..................... 4
5 W-69 Side Plate . ... e 3
6 W-1-N Lirethiania BoRING . : s voames ey 1 5 & o vaevsnns s o v sommesmms « 5 4 % s 3
6A W-1 Wood Boxing {OpHonal) «ces s s sammsns s 3 svssmmems s o« « swo AsReq'd
7 W-71 BRO@ . . . vvcemsaimn 10 5 »  sonsnssinibiods & 3 § § S2RRERE B 5 L SRNTESE § 5 § 5 ga 3
8 W-3157 Right Ground Rod Support (Optional) . ...................... AsReq'd
9 S-1783 Ground Rod - 142" ... .. . 1
10 W-3158 Left Ground Rod Support (Optional) ........................ AsReq'd|
11 BW-71 Standard Clamips SIPOP osvwss s 55 5 sawnsss s & ¢ ewewvas s & s v s 3
12 BW-9 EVRBGIE . ...ooocnies » v« 5 4 SRR & & F 8 BAORBTWRD 5 & ¥ SUAWBERE § § § 5 HaEe 4
13 BW-8 Clevis Pin V2" x 1 Va" . e e e 4
14 W-72 Shoe Bolt - 2" x 1%" Carriage (Incl. tem #15) ............. 6
15 W-567 SqutireLock NUt = 18" . communcs o 5 3 somemmn « x 0w 5 % 4 € nmo 6
16 W-490 Hex Hadad Bolt- 12" 3 218" on s 5 o s 4 & ¢ wpusanvenns « o v & sovess 3
17 W-500 Hei Hoad Bolt- 5/8™ % 2Y4" 4 i s suwennns s v o ogummms § 3 ¥ 3 o 3
18 W-525 Lockwasher = Yo" . . . .. cumes o0 cdiainh i @5 8 ¢ Dagenss =35 7 oo 6
19 W-526 Lockwasher - 5/8" . .. i e 3
20 W-516 HEXNDE 2 V5% cics 5 o o 5 o commansimsen o & srisatinesams + s » sensassnab = o 2 s s 10
21 W-517 Hest NDE -578" i o5 5 o comammns 5 5 55 dsewmmoms « § & 6 st o 4 4 5 o s 3
22 W-907 Cottor Pin - 57827 % Y& ot s v s sipwiomns ¥ £ 5 8 Swgies 55 = 5 = ows 4

_/

80-11/Dec./T7



10

DRILL FRAME, PRESSURE SHAFTS, DRAG BAR HANGERS




DRHL FRAME, PRESSURE SHAFTS, DRAG BAR HANGERS

( A No.
item Part No. Description Ub
1 S-1849 Drill Frame . . oottt e 1
2 5-999 Drag Bor Hanger .« .« « .« s coveunss » « vawmms s s 5 5 wmnimimdons s & 1
3 $-1005 Left Front Pressure Shaft : cocwanns s s o sovmams w5 a & 5 svsvosmsemis o » 1
4 S-1806 Lot ReaF Peagsuin Shoft. ; cocusns o'y s powwmes s 5 5 5 v swsesmvmmcs u « 1
5 $-1007 Right Front Pressure Shaft............... ... ...l 1
6 S-1805 Right Rear Pressure Shaft ................................. 1
7 S-1000 Latt Stub Drag Bor HOnger. ..coues s « « s s » « « o wasmscosse « 3 1
8 $-1312 Right Stub DragBar Hanger ...................coiieunneen. 1
9 S-1265 Left Brace - Drag Bar Hanger to Axle Plate.................. 1
10 S-1264 Right Brace - Drag Bar Hanger to Axle Plate ................ 1
11 S-1156 Tubular Brace - Frame to Drag Bar Hanger .................. 1
12 $-1045 Spring Clip - Chain Tightener ................. ... .. .00t 1
13 S-1046 Chain Tightener Bracket.................... ... ..ot 1
14 S-1173 Double: GUIde : smmmss & 2 ¢ 5 s ¢ v ¥ & srasessmnn s « ¢ @ o o 2
15 W-515 Hex MUY= T7/V60 " conans s oo 0inss 5 8§ § Bansses’ & & & 3 9 ovievs s - 32
16 $-1047 Long Adjusting Rod - Pressure Shaft ........................ 2
17 $-33 Short Bearing Plate - Pressure Shaft ........................ 4
18 S-34 Long Bearing Plate - Pressure Shaft ........................ 8
19 S-11 Bearing Casting - Pressure Shaft ........................... 12
20 $-1013 Long Pressure Arm (Inc. ltem 28) ................ ... ... ... 9
21 S-1258 Short Pressure Arm (Inc. ltem 28) ............... ... ....... 10
22 S-1049 Adjusting End - AdjustingRod ........... ... ...l 4
23 S-1048 Short Adjusting Rod - Pressure Shaft. ....................... 2
24 $-320 Depth Gauge Pointer ..............coiiiiiieiiinenenennn 1
25 S-1161 Dapth Gange Bracket s v« o saaumes § 3 8 » seovesmsa o « o v s 1
26 S-324 Danth GaOge Rod o 6 4« 5o5wein 5 § § § Sumsmesys § 8 » § gopees 1
27 $-340 BUShING ...t 1
28 S-1231 Pressure Rod Casting . ... 19
29 W-106 Spring ~'9/16™ O. D2 B ccn « & 0« commommins = 5 = 5 5 samiems i 2 2 5 3 v 1
30 BW-3 Idler Sprocket - 9 Tooth ................... 4 v st e e e 1
31 S-531 COMter Piti- 3716 3¢ 1" snms 55 5 ¢ poponumas 56 5 5 ¢ o wevmonne s v« suan 8
32 S-753 Set Screw = 57 8" X Vo' . unne s v e Biana s i v 3 0§ SNSRI 4 9 @6 1
33 W-475 Hex Head Bolt - 3/8" x 1" .. ... e 3
34 S-482 Hex Head Bolt - 7/16" x 1" (Special) ....................... 16
35 S-755 Square Head Set Screw - 7/16" x 17 ... ... ... ...t 12
36 W-483 Hex Head Bolt - Z/716" X 14" .. i i vonvnwn s v v vmmodionsn s oo 16
37 W-485 Hex Head Bolt - 12" x 1Va" .. i 10
38 W-486 Hex Head Bolt - V2" x 1Y2" . .. ittt aaaenns 4
39 W-487 Hex Head Bolt - V2" x 134" ... . i 2
40 W-488 Hex Head Bolt - 2" x 2" .......... H pceinomnsne v = = = sysERsEee o & & & 2
41 W-492 Hac Hood Bolt - 4" 5 37 oivmvn s s v cmvmnns 5 o v « v smwmmmace « « x = 19
42 W-494 Hox Head Bolt - 4" 3 3" Lisisi i e s u e v swmmanoni s 5 0 s 1
43 W-497 Hex Head Bolt - 5/8" x 12" . oot 1
44 W-523 LockwasShor = 37B . . . . « cocaumined b 5§ LE5E0EE 53 8 § ¥ ¥ DOOmss 4 4 38 3
45 W-524 Lockwasher - 7/16" . ... e e 32
46 W-525 Lockwasher - V2 .. .. s 19
47 W-539 Plaln WOsher = Y37 . i s « sovminms 5 6% o conmmonn s » & » ¢ sonommmmmoncs = » = 1
48 S-751 Machinery Washer - 1-1/8" O.D. x 17/32" I.D. x 1/8"......... 39
49 W-543 Machinery Washer - 3" ILD. x 14 G.A....... ... ... ...... 1
50 W-532 Cotter Pin - 3/16" x 1Va" ... . s 1
51 W-514 HEt NUE = 3/B" vt et cmmmniine s e smwsissmina g o n s s alne b ¥ ¥ 3
52 W-516 Hex NUt - V2! i s 38
Q wW-80 Clevis Pin - 5/8" X 17716 ccovcvi v i i s svmmninin s v 5 ssrvimmsasesn v o o y

80-11/Dec./77



12

CASTOR WHEEL HUB ASSEMBLY

Part No. Description
1 $-1022 COSTOF FOTK . oot 55 ¢ 5 5 Somsesnn 5 8 § SREINES © & € 5 wemameine o o » 1
2 sS-1018 Castor Wheel Bracket . . ......... ... D 1
3 $-1155 Machinery Washer - 3" O.D. x 2" LD. ............oovniin 1
4 S-1217 Friction Disc - 4% O.D. x 2% " L.D. x 1/8" .................. 1
5 S-1016 Castor Wheel Brake . ...t 1
6 W-342 BTG o5 5 5 § & SUSHEEERS § 5 4§ SEEES 3 ¥ 5 SPCSIRY » 4 4 0 st b o 1
7 S-1020 Eye Bolt .......ooviiiiiii it 2
8 W-516 Hex NUt - 2" ittt e ie i teeesiitasaaasrnssanserns 9
9 S-751 Machinery Washer - 1-1/8" O.D. x 17/32" LD. x 1/8"......... 6
10 W-525 Lockwasher - Y2’ .o e e 6
11 W-488 Hex Head Bolt - 12" X 2 . v ittt iaeaannneans 2
12 W-486 Hex Head Bolt - 2" 3¢ 114" : o 5 cowvmn s ¢ 5 poonwamio & © & s o s 4
13 S-1019 Pivol Pin - 9/16" x 412" ... vvi i et iininecosssvannmens 1
14 W-539 Plain Washer - V2" U.5.5. ..o ot iae e 2
15 W-531 Cotter Pin - 3/16" X 1/ it 1
16 S-752 Grease Nipple - %" Straight ....................coiinn ])




CASTOR WHEEL ASSEMBLY 13

Description UQ

Part No. i
1 $-1023 Axle (Castor Wheel) ....... ... 1
2 $-1024 Spacer (Castor Wheel) ............ ..., 2
3 S-1286 DUEE S8E] : 52 o ¢ soevosmn 5 5 6.9 sapemvnss & § 5 & SEremmeiEs o s o s o . 2
4 W-89 Bearing (LM67048) .............ccoviiiinnnnns [, 2
5 W-90 Cup (LMETOND) . ..cvoccvs oo rs maiih o & 45 b aiimiolesti s 6 3 § 53 wowon s 2
6 $-1206 BB oo 5 5 & @ cammmm & % 5 Sr——— 5 o & s adib § § § 68 UETEG ¢ 3 1
7 S-1050 Washer (Castor Wheel) ..., 1
8 S-1311 Slattad NUE:- 1™ SA@: i o v ¢ soommsmns 6 ¢ o + s B o v o n simsmsuns o 1
9 W-532 Cotter Pin - 3/16" x T Va" ¢ i iviinasn s mvmmmnmns v vne soeians s 1
10 S-1207 Whea! = 15" % 5", GHOME s s s ivsirss s 5 v puummmns s s s v & wawwm 1
11 W-1383 Wheel Stud Bolt - 9/16" x 1-11/16" . .. ... ... ..ot 6
12 C-738 Tire & Tube - 760 x 15, 4Ply ........ ... .. ...t 1
13 $-752 Grease Nipple - %" Straight . .. .......... ...t 1

_/

80-11/Dec./77



14

SEED BOX & BRACES




SEED BOX & BRACES 15
- " o\

item Part No. Description Used
1 S-1867 Seed Box - Assembly (Includes #34, 35, 36, 37 &38)......... 1
2 5-1868 Seed Box Lid - Assembly (Includes #38)..................... 1
3 $-1086 Outer BoOX Braces. . ..o vttt it ieeee et 2
4 $-1085 Centre BoX Brace ... ...t 1
5 $-3239 Feed Shaft . .. ... o et 1
é S-1288 Seed Setting Assembly . ........... ... Lol 1
7 S-14 SHRItE CONAF . .. .o & ¢ v saipmnies 5 5 § Siemimms § § 5 S e & & 1
8 $-13 Shift SPOO] . . . ;- cvmsminnis a0 s ssiasinss s s SamBEEES S ¢ 4 § & GETND s 1
9 $-3756 Latch Handle . . . . .o e e e et i 1
10 $-3758 Latch Mounting Plate ......... ..., 1
11 $-3757 LaECR sciens 5 2 v 5 5 ovsenemnmen 4 & § 8 5 SUWEsen & & & & SRR & o 5 o = siekaieieie @ 1
12 S-1149 Bracket (Folding Broce) «:::c: cvsiies s svovmsmnnn s v s snmmen 1
13 S-1148 Folding Brace . .....oviessisivnsmns sy svmmsaias s s v 1
14 S-1296 Sead:RITE” D@CA v viovries o v o e orimnns 5% & TR §E P G R 1
15 S-1869 UB0-TTY Dl . . ccovinivemnsn o 4 o o o vavimmmsns o o 5 % wsssocseensss § & § § § Sinims 1
16 $-1295 "Morris" Decal .. ... ., by u o samesemans 1
17 $-752 Grease Nipple - 4" Straight ............... .. ... ..ot 2
18 S$-1193 Tevss ' Hedd Bolt ~ Y™ % Y™ : o o v 5 & aomumsen i & & ¢ & susowss 17
19 S-744 Truss Head Bolt - Y X V2" . et ea e 74
20 S-745 Carriage Bolt - 5/16" x 14" .. ... ...t 1
21 W-475 Hex Head Bolt - 3/8" X 17 .. it aeeas 18
22 W-1162 Hoax Head Bolt - 7/16™ x 14" . . iuiieins i vnmmmmins o oo 6
23 W-521 LockwWashar= V'™ : oo 5 5 2 0 5 e 5 8 5 § paremeess § 5 v & o ws 67
24 $-1199 Plain Washéi <5716 ....c 52455 ouesmns ¥ 1 & S0Sass i § 5 & & sy 1
25 W-522 Lockwasher - 5/16" . ... e 1
26 W-523 Lockwasher - 3/8" ... i e 18
27 W-524 Lockwasher - 7/16" . .. e 6
28 W-512 Haiw NUE- 14" 5 o 0 o sompmmernn & 5 ¢ 0 Soaamns s 5 5 ¢ Smmmiussin s & & « st 91
29 S-747 Wiig MO¥F~ 5718 . s sosmens 55 5 1 saunses 3 & £ § oRmmEes 5 & 8 5 swowers 1
30 W-514 Hoax NUT = 3787 . . . cvmmiemm = o 5 5 5 sndleliams 5 2 5 ¢ SoEsms s 5 3 & oaums 18
31 W-515 Hex NUut - 7716 o et caeae e 6
32 S-3001 Spiral PIn - F/T8" 36 T ccinis s+ 3 v snmovminin s x « 0 sowimimonsnes 5 8 8 n woraniion 1
33 S-1198 Flat Washer = Vo™ . ¢ s oesmon 4 5 4 o snvmavans s v o o 4 e 24
34 $-3474 Right Bowe Entd - . . ciocmmoesn o o = « cmmosemo » 5  sinsmomsossens © 5 & 5 B Gl 1
35 S-3475 Left BoX ENd .. ..o i e e e s 1
36 $-3476 Biisc DIVIGET s « : ¢ sovoismarimn o & & & § Gavnimmes & ¢ SmsEstamme & s & & & s 1
37 $-3478 Seed BoX NIy .. . ..cciusnssisaosmsenss sosvmmmaess e & smas 1
38 5-3479 Lid ReInfOrcoment . ..o’ o o s ovaiobofid 5 5 fsasiees s & 5 § 5 gueas 1
39 S-764 Indicator Plate .. ... e e 1
40 W-1558 Sign Brackef . ... cvvcaniani v e e e 1

_/

80-11/Dec./T7



16

DRAG BAR, TRIP AND PRESSURE ROD ASSEMBLIES




DRAG BAR, TRIP AND PRESSURE ROD ASSEMBLIES

17

(ieom

Part No. Description

1 S-1080 Grain Tube Standard (Short DragBar) ...................... 7

1A $-1081 Grain Tube Standard (Long DragBar) ...................... 4
2 S-1041 SHOEY DEGD BOK szvnoes 5 5 5 1 5 srussi § § 498w 5 & & 5 & ewsmucomss 2 o wx Z
3 $-1078 Regulor Prossiiee Bod : ;5 vovasss s smmevsns 53 ¢ 5 § pamimwss s v ¢ ¢ 11
4 $-1261 Ciffset Prassies ROt ... ...conmes s 6 0o buaen s 458 & CRRPIIEEE 78 & & 4
5 S-17 Trip Rocker .. ... 17
6 M-800 CONTGTHING SHOD 00 5 o & o & sorsennsin 3 © » wsommws » & » » 5 S o % o 34
7 $-135 Bushing. « Trip Rockor: . : . s cvaenos s o v svmomen o 5 v v 5 somsmiss « n o & 17

8 V-339 Tep SPeIng ONIY vons v 5 £ § & soveson 5 3 5 5ERus B 1 « § § PURETPSSs « v 5 & 19
9 V-3262 Nylon Plug for Spring (Incl. ltem 41)........................ 19
10 $-1231 Pressure Rod Casting . ............ ... .. 19
11 S-1069 Pressure Rod Spring ...........iiiiiiiiiiiiinniinennnnn. 19
12 S-1136 Grain Tube Standard (For Slotted DragBar) ................. 2
13 S-1040 Lang Drog BOr cvwms 5 45 4 ¥ soaenss » ¥ SRHTH0 S § ¢ § 0 Sammsmmmme x x5 v 4
14 S-1186 Shart Side Kicker Drag BOF . ccoi s v s commiis s & & 5 sovgwains w5 & 5 2
15 $-1105 Pull Away Strap (Side Kicker) ............... ... ... ... .. 2
16 S-1795 Bracket. . ... o e 2
17 S-1796 CIID svess 5 4 5 v svvwsomnsons 5 5 5 5 9 SwsmemEm & ¥ & FEPEE 5 & & S 5 2
18 S-1797 Grain Tube Standard (Rear Row) ........................... 2
19 $-1798 Lorg Side Kickear Drag BUr . cuwes 55 s vaswin s 5 1 1 § pamewevs e 8 o s 2
20 5-1183 Detlector: . . . ot o5 5 5§ G FEEmas § 5 & 855 e T Tt 17
21 5-996 SWOOP £ . . - o conimsmsn o xa snsninimme o s s nmmmonn s s 8 2 5 EASEEEE KA 17
22 S-1077 Grain Tube Standard (Behind Wheel) ....................... 2
23 $-1079 L-Shoped Pressure Rod : . « cconwvs v o sommans v o 5 0 sssomewan v 5 5 s 4
24 S-1053 Right Spaicial Deag BOr :  : sopsiviss & & s cumies 5 o ¢ 3 vomesmon 3 « v s 1
24A S-1054 Lottt Special Drag BAr : . :::covvvssins dedusss 585 sanmaain s 544 1
25 S-752 Greose Nipple - 4" Stralght ....... .coceveriiiiiiieniiens 17
26 BW-8 Clevis Pin - V2" x 1Va" it 34
27 W-80 Clevis Pin:= 578" 3¢ BT/ 18" .covivos o 55 wannamss v o 5 v 5 s serswmimsign s v v = 4
28 S-101 Shoulder Bolk 378" 3 1-1/82" oo vvvvunwn s s o v s vomsmmn < 5 0 o 30
29 C-1823 Hex Head Bolt -- 2" x 3" (Full Thread) . .................... | 74
30 S-89 Sweep bolts - 3/8" x 3%2" (Incl. tem 42).................... 17
31 W-488 Hex Head Bolt - V2" x 2" ... .. i 4
32 W-493 Hex Head Bolt - V2" x 3%2" oo n 17
33 S-144 Hex Hacd Bolf ~3/8" 322" coammns & = p swmmmwonn 5 v 5 5 ¢ snmmme = = 5 a 15
34 $-1360 Héx Head Balf - 578" %ibYa™ cvvws 5 v 5 wmmamanon 5 5 5 3 8 svomwsvnne v 5 & o 1
35 S-1190 Hex Head bolt - 5/8" x 7-3/8" .. ... . i 15
36 F-1854 Hex Head Bolt - 3/8" %' 8" covuvnis vsvmurass s v s g povsemsas s o o 19
37 $-3001 Roll Pin - 8/16" X 1 . ... i nni v st aainsssssdamaininssise 27
38 W-525 Lockwasher - 2" .. e 23
39 S-243 Machinery Washer - 1-1/8" O.D. x 19/32" 1.D. x 1/8"......... 19
40 W-526 LECIVGERIGE < B/8 " .l o5 s nummpess ¥ 4 5 DUSHSY & § £ 5 & Fuvams v 5 g 18
41 S-1292 T WP Y8 voimncs # 0 2 @ scosmenifinend § 5 5 580006.5 5 5 8 5 § oRGRERE 5§ 4 8 19
42 W-514 Hex NUt - 3/8" . it e 17
43 W-516 Hex NuUt - V2! L e e 23
44 S-749 b T B (T N — 15
45 S-1291 Clavislae - 578" [ThiB) 5 5 ¢ 5 susmess ¥ 5 § danusss 5 5 5 § § gosesss s 5 5 3 16
46 W-528 Cofter Pin = VB 0 1" « s s v osimen o v 0 200 0 5 5 & ¥ DE0R000 b 39 5 15
47 W-907 Cotter Pin - 5/32" x %' .. e 34
48 S-531 COHErPin ~8/16" K 1™ ;i sorsnns s s o 0asnss 5 5 8 § Savpenss s 5 4 v 4
49 V-338 CastPlug.............. Bocemmen a % & & wasseasees » & & § S EUEEG B ¥ ¥ § 4 2
50 M-3388 Double Locking Nut - 3/8" ... ... .. i 19

\ V-3465 Spring and Plug Assembly (Incl. Items 8 & 9) /

80-11/Dec./77



18

JACK SHAFT AND FEED RELEASE




JACK SHAFT AND FEED RELEASE

19

-

m
Used

Part No. Description
1 S-1044 Jack Shaft - 1" Diameter ........coiiiiiiiiinnirineainas 1
2 S-114 Foad ShoHt Gear. .. ... i isaimisss dusmumsssss saavessss v oae 1
3 $-115 Bearing Bracket on Feed Shaft (Incl. Item 4)................. 1
4 S-142 Bushing for Casting . ........cooviiii i 3
5 S-246 WS .« ottt e e 1
6 S-1C4 SAAP RING - comvmmns 2 s i dammmen s ¢ Svmmmas s &« 5 o somiamee * 5 s 1
7 S-137 Bushingfor S-113 Axle......... ...t 1
8 $-113 9 Tooth Sprocket, 21 Tooth Gear (Incl. 2 of tem 4) .......... 1
8A S-116 11 Tooth Sprocket, 14 Tooth Gear (Incl. 2 of ltem 4) ......... 1
9 S-1095 Chain - #51, 28 Link ...... .. i 1
10 S-1043 Feed Release Bracket (Incl. 2 of tem 14) ................... 1
11 S-91 Pillow Block Bearing Assembly (Incl. Item 11A).............. 2
11A S-774 Bearing Insert. ... ... .o i 2
12 S-1042 Feed Release Rod. ... ... .ot 1
13 BW-119 Collar o e e 2
14 S-141 Feed Release Bracket Bushing .......... ... ... oo, 2
15 S-140 RO COIGE & s 5 : o ot & 5 & & e & ¥ § & Seumanis & & o & aomissasionniie = = - 1
16 $-1231 SWINVE)L COBIIG & coueoieiiis 3 § # § S0 3 3 5 § PURPRE o 5 & « Dmmmi + » o 1
17 S-1257 SPring - 7% " LONG. ... voriiii e 1
18 S-60 Feed Release Arm ... ...t 1
19 $-317 6 Tooth SProckel . .cuvinn i v vnmnnass s vmnmsiass s s s comafins s 4 1
20 S-112 9 TOOH SPrOCROT : cocenmus s 5 ¢ v wwwmen 1 5« « waswiinom = = wumrws o » 1
21 S-93 40 Tooth Sprocket ... .. .. oo 1
22 S-1067 Chain - 1% " Pitch, 56 Link. .. ... ... 1
23 BW-15 DSt Link 2080 . ..o = v 5 moummms » b § ESEREESE 5 § 8 & § 0855 ¥ AsReq'd
24 BW-14 Connector Link 2050 . . . ..ottt e 1
25 BW-16 REIEE LiiK s 5 = 15 s 5 » » 0 a5 o o = st 5 & 5 5 wS@hEE AsReq'd
26 $-239 Woodruff Key - a" x 7/8" .....coviinnunviniminisensvanmes 2
27 S-752 Grease Nipple - %" Straight......... ... .. ... 2
28 $-1202 Allan Set Screw - Vo' x Vo' e 1
29 S-757 Allan Set Screw - Vo' X V2 o 1
30 W-554 Allan Set Screw - 5/16" x 5/16" . ... . 1
31 5-1203 KNG Sy Sevma - BB 107 s « ¢ cavmnsn 5 v o grmaens 5 wn o s 1
32 S-753 Square Head Set Screw - 5/16" x 2" ........ ..ot 1
33 S-746 Truss Heoad Bolt - 57167 50 34" ¢ s o5 sovumws s 05 5 sgews s v s o wmm 2
34 S-754 Square Head Setscrew - 3/8" x 1%2" ... ... .. ... 1
35 W-481 Hex Head Bolt - 3/8" x 32" . ... . e 1
36 W-492 Hex Head Bolt - V2" x 3" . .. s 1
37 W-522 FGEREEEE ~ 5 V8™ + 5 15 sunsincy 8 & » warsoomem & © 5 & o oo 1 o ® a s 2
38 W-538 Plain WaRR&FE - 378" . « i s ¢ somniins 5 5 2 0umpps g g 5 7 5 wessommns 5 % & voume 6
39 W-523 Lockwasher /378 . . . v\ s § = & LE9005 3 5 § 3 2 soiemmas 5 5 @ 5
40 S-751 Machinery Washer - 17/32" 1.LD. x 1-1/8"O.D. ............... 3
41 W-513 Hex NUt - 57160 .. et e i 2
42 S-748 JAM NUOE=3/8" v o 55 5 5 0 sovmmimssin o & 5 cowamies s o o s s s & & 8 1
43 W-514 Héx NUT =878 covenii 6 6 6 8 5aimniss § 5 4 Sopiines 3 6 & & & s » o 5
44 W-516 Heoe NUT = V8" oo s o 5 5 2 S 000050.5 5 5 € SEREE & § 8 § § owermmms & 6o 3
45 W-530 Cotter Pin - 5/32" X 1 oot ittt e c i ia e 1

_/

80-11/Dec./77



20

LEFT AXLE ASSEMBLY

m
Used

Part No. Description
1 S$-1138 Left Axle ..ottt e e 1
2 S-1057 Inner Axle Plate (Left Wheel) . ....... ... ... ... ... .. 1
3 $-1285 FIGNGE ORIY: : 5 5 5 5 « svosmmsna « o o sowmns = o 5w s & 5 5 5 8 smesin b 2
4 S-1284 Bearing Insert (With Collar) .................. ...t 2
5 S-1058 Ovuter Axle Plate (Left Wheel) . ............. ...t 1
6 C-553 Machinery Washer - 1%" x 1 G.A. ... .. ...t 1
7 $-1130 Spacer - For Hold On:Bracket . . ....vu s o v v vinvunan s vo cnnnnn 2
8 S-1220 Hold On Strap - Weederto Axle ........................... 1
9 S-771 Sprocket =42 TEoth svwmust s v o 2 o0omen 5 5 § 8 PUOBEAES § § 5.3 P9 » 1
10 5-348 R = 200 e s s = o o sesoo OFES0 2 52 5 5000000 5 2 4 § LADESENUE § ¥ & & 00000 4 1
11 S-346 6 Ply Tire-750 x 20" .. ... .. ... 1
12 W-1902 Woodruff Key - 3/8" x 1-3/8" Alloy......................... 1
13 F-3056 Groasa Nipples Y™ 0 B0 o o v ws s = 5 5 omssmomms » v u « o » 2
14 W-561 Allan: Set Screw - 3/8™ 30 1™ . 5 vumnirn o 3 v v s + 5 6w osm 5 2
15 $-1192 Whaal Stod Bolt - %" 5 1187 5 ov sonmna i s 5 5 pomensni 5 £ ¢ onsns 6
16 W-499 Hex Haad BolF- 578" 3 2 ... - - . . cconies o 4 5 & SL0ESES 4§ & & 06085 3 6
17 W-502 Hex Head Bolt - 5/8" x 2%" . ... .. i 2
18 W-526 Lockwasherz 5787 . . s 5 5 5 o s « o + 6 s s « o o s o 8
19 W-517 Hext NUE = 578" 5 ;o o vormvmsires 5 3 5 ¢ aavnasns « o & & sesiomiss o ¢ 3 6 Somes 8
20 $-1196 Tapered Nut - 14" . coovmmmn s s o s vammen s & 5 ¢ samesns & & ¢ oavems » 6
21 S-347 TUbe = 20" .ci vy v v sarsrmmens 55 5 5 ¥ 5 SwamwE 5§ § SCPEEEEE 5 8 & § 1
k S-1115 Flange Bearing Assembly - 1% " (Includes Items 3, 4, & 13) )




RIGHT AXLE ASSEMBLY

Used

S-1139
S-1168
S-1285
S-1284
S-770
S-1169
$-348
$-346
W-1902
F-3056
W-561
S-1192
W-499
W-502
W-526
W-517
S-1196
$-1220
S-347
S-1130
S-1115

Right Axle

Outer Axle Plate (Right Wheel) .......................o0n
FIange Only oumss o655 napsmenns 2 s s swmaman o 2 @ wommirms 2202 8
Bearing Insert (With Collar) ...............ooiviiiiinnnn
Sprocket - 24 Tooth .. ... ... ..o
Inner Axle Plate (Right Wheel) .................... ...
Rim - 20 e e
6 Ply Tire-750x 20" .............. s e .  wun REE § ¥ §
Woodruff Key - 3/8" x 1-3/8" Alloy . .. ...t
Grease Nipple - %" x90° . ... ... i
Allan Set Screw - 3/8" x V2" .. ..
Wheel Stud Bolt - 2" x 12" .. .o
Hex Head Bolt - 5/8" x 2" . .. o e
Hex Head Bolt - 5/8" x 2% ... e
LSEKWOERER ~ SIB  wnapmun 5 5 5 5 sespmns 5 ¢ v 0 o & % 5 oo o & 2
Hoxx NUt = 578" | .o o 5 & 5 simmiis 4§ 5 F g 0w s o o o & wibeas s o o
Tapered Nut - 12" ..o e
Hold On Strap - Weederto Axle .......... ... ... ..o
Tubeis 20" . ., o oiiiiis & 5 & 48 SEs § 5 5 § SOesmms s & 9 o o cense o o
]+ Te L= T R R R R R

Flange Bearing Assembly - 1%" (Includes Items 3, 4, & 10)

!—-—a\mmmaomuﬁ-—a-ﬂ—-—-nuu— )

80-11/Dec./T7



22

FLEXIBLE GRAIN TUBE LENGTHS AND GRAIN TUBE STANDARD COVERS

(com

-

Part No. Description Uséd
1 S-84 Flexible Grain Tube - 34" . ...cciiiiei v vaminas oo v oo . 4.
2 5-3077 Flaxible Grain Tuba - 3B .::cosmnnss sz vammers o s v v s osbocwninn « » 9
3 $-3078 Flexible Grain Tube - 53" ... ...ccvriiiiiiiie it inninennns 4
4 5-3137 Spring Retainer- (2 Half Pieces) ........................... 9
S $-3136 Refraction Spring ...t 9
6 $-1159 Grain Tube Standard Cover W/Hole ........................ 13
7 W-131 Hair Pin - 148 ...t e e e i aaes 5
8 5-3082 SPOCING P « 5 5 s sovmusss 3 5 85 evmaess s § SoeusEs 55 § 5 § FERRSEE & & 5




TALLY BRACKET

23

i

Part No. Description
1 S-743 Stove Bolt- 178" % 18" winu o s s s v umwnn a5 5 s svmmmmmn v v 6 v s 4
2 S-88 Tally Counter ..........ooiiiniiiiiiiiiiiiiiiiiiiiaaennns 1
3 $-1918 Tally WOrm ... e 1
4 S-103 Shoulder Bolt . ... oo 1
5 $-1921 Special Washer - (Thin) .........ccoieiiiiiiinen i, 1
6 S-1807 Tally Gedr - 27 Tooth . .uiieiseeiamumsisivsovimmsioneerumun 1
7 W-538 Plain WGSHEE: . & 5 ¢ 1 2 5osmmsn 5 5s 55 Semsnns s @ ¢ wstemimige o 8 & 2o Nokzmes 1
8 $-1919 Square Head Set Screw ........... ..o 1
9 W-483 Hex Head Bolt - 7/16" x 14" .. o 1
10 S-1870 Liftarm Bracket. . . ...t e i
11 W-907 Cotter Pin - 5/32" X ¥4 i 1
12 S-1873 EREE AT .« oot 55 8 5 5 8 Sviess & 5 & Sivsosinee « & = v wsesine w8 % S5 1
13 S-101 Shoulder bolt - 3/8" x 1-1/32" . ... .. 1
14 $-1871 Tally Bracket. .. .....ooiiiiiiniie . ]
15 W-524 Lockwasher - 7/16" . e e 1
16 W-515 Hex Nut - 7716 . e e e e e 2
17 W-106 Spring - 9/16" x 4" .. ... i 1
18 S-1872 Stop and SPRINGLUG ... .onvvnrii i 1
19 W-514 et INUT & 37/ oiiee 6 5 5 5 S0 ¢ & § 8 S0Siusa ™ 4 o v & sviesaanions o o o % 1
20 $-1920 Jam NUt - 77168 o i 1
$-3782 SPACET ... tveanr e ]//

80-11/Dec./77



24

HITCH AND FOOTBOARDS

Part No. Description
1 $-1325 Hitch . . o e e e 1
2 S-1863 Footboards . ... .o e e 3
3 $-1152 FootBoard SUPPOIT: - s ¢ sosswss 5 1 § 5oown o« 5 ¢ w s & 3 @ & 2
4 $-3187 Laver (OpHomal) ..::s:coameiiss samnes 554§ vepsmoes « 55 5 s 1
5 $-3188 Adjustment Chain (Optional) .......... ... ..., 1
6 BW-4 Spring (Optional) . ... 1
7 S-3186 Spring Lug (OpHonal) - - - cumrss « 2 ¢ o won 5 = o « e » « s & use 1
8 w-7 Hose HOIABE wouvnn & 3 6 ¢ vommvms b 5 5 v e 4 5 5 e « o o o wecs 1
9 $-1195 Carciage Bol- Yo' & 2Ve" cuiws o i v vamusns 2 5 g epussnn s v 5 5 o 6
10 W-475 Hex Head Bolt - 3/8" X 1" ..o e s 2
11 W-486 Hex Head Bolt - 2" x 1V . e 1
12 W-510 Hex Head Bolt - %" x 3V .. i 2
13 W-521 Lockwasher - Vo' ... e 6
14 W-523 LockwWashar --87/B" s s s« ¢ s cumruns 5 5 & 5 vomsema s « & & 0 pmmee § 5 5 5 o 2
15 W-525 LOCkWESHBE < VA" ot it i s oomee s s 55 5 Snoianm s & 4 5 ¢ sty & & ¢ & i 1
16 W-527 LOCKWOSHOE =3 " v v v v v v cvimmeimin » 2 5 @ svomuesmce s 5 5 & o SRS 5 % 4 & 4 2
17 W-512 Hex NUt - Va'' i e e 6
18 W-514 Hex NUut - 3/8" . ot e e 2
19 W-516 HE NUGE = Y2 mmanns 3 ¢ v o & soupaonss & % « svowsiussii & & &% & Somenss s o 5 o e 3
20 W-518 He NUE = Y™ g s g v 5 5 sosmnes 5 5 ¢ warassass & 5 5 & ¢ sarbas & v 5 o 2
21 C-333 Hose Holder Washer . . ... ... 1
\ $-1836 Hitch Hold Up Kit - Optional - (Incl. Items 4, 5, 6, 7 & 19) J




SEED CUP ASSEMBLY

25

mT..\
Used

Part No. Description

1 $-3030 Seerd CUP. o oonrmns o v 5 s somumimib @ § 5 § SRENES S 8 § § SRYBES § 3 4 8 sue 17

2 $-3251 Seed CUP PIUG - . oot e 17

3 S-149 Fluted Roller .. .ot 17

4 5-147 Shitit O s onvenmnn 5 v v 5 0 a5 8 & o o w0 s 8 s s o AT 17

5 $-3138 Flitod WESHEE s s 5 5 & 2000 § § 8 owemuse s « « s ommsems « » o 5 s 17

6 $-3139 Wear Washer . ... i 17

7 $-3140 )17 F 11 AT ————— S T TR S 17

8 S-150 SPEING: 5 5 & & s 3 5 » 5 o oo o x wnsnn = 2 3 4 § CEREBRES £ § 38 17

9 $-151 Washer (To Fit Inside Fluted Roller) ........................ 17
10 S-146 OULEF WASHEE v cvm v 5 5 v 5 sgmminn o o o swwamin e s o v 6 o o v 5 o 17
11 S-241 Thick SRR . ..oconmminn » 5 § 5 8 SERAENE § § § PORBNNS & & ¥ @ » s » 5 v As Req'd
11A S-242 Thin Shim...... . ... . i B EE B B b S s a8 AsReq'd|
12 $-760 Spring Pin - 5/32" x 1" .. ... e 34

$-3134 Seed Cup Assembly (Incl. All Above Items Except #2)

Y

80-11/Dec./77




26

Optional Equipment

MANUAL WHEEL MARKERS




MANUAL WHEEL MARKERS

27

U@

Part No. Description i

1 $-362 DIiSCiumis 5 s rairass 13 3 SR s 5 5 ¢ S S5 5 A R E R B 2

2 $-1236 Pilloy Lith BROCe.. . ..« . comnonimine # 5 6 it 55 8 § ARG A3 a8 8 é 2

3 §-359 Right Front Mounting Bracket . ............................. 1

4 S-1880 Laf Frond Mounting Brocke? ... . .« « caumes o 5« « socmmmname x5 8 5 1

5 S-1879 Spacial Washer; . ; « « s cewuvess s 5 ¢ o s o 5 5 ¢ smawedems oo 6w 1

6 S-1241 COst POIIOYS v s s vvcnmnsnint o ntnbnsy v a5 oOmmmuwass s s sy 5

7 S-1874 CablaGHIdE 5535 aismsmsn i S e U B 5 ¥ PR S SRR B 4 1

8 $-1929 Lower Rope Guide. ... ..ottt 1

9 $-1877 Support Bracket for Rope Pulleys........................... 1

10 S-1821 Left Rear Mounting Bracket.......... ... ... ... . .. . . 2
10A $-1881 Right Rear Mounting Bracket .............................. 1
11 S-1876 Wheal Marker Pijsé :  sovvswsi s sy onmmns s 65 8 dewmnamn 55 5 8 4 b 2
12 S-1875 BROEE PP ..covocs s o = 0 5 sovsmcinioiors o 55 SB35 55 5 GOMEIERG 555 5 4 04 2
13 $-365 Disc Axle (Right) ........... ... ... . ... i 1
13A $-923 Disc Axle (Left) ... .. i 1
14 C-223 BIVIOHE BUSHIG 555 5 » 5 snvammms 5 5 ¢ common o 5§ 5 & swmmmam s 4% 8 8 5 4
15 S-368 INWVIOR WIOBHOT 5 1 5 5 ¢ 5 smapemnss 5 2 5 & D9EEs 5 1 5 3 & PaaPEamEs s 1235 9 s 2
16 $-1930 Lt Cable....coii s vss e i do snnas s i85 o SOueuBs s 885 8 s 1
17 $-1240 DR CIOIID: o o« = 0 = & somammeninsis 2 5 5% vononcesn & 8 2 6 § BESEBGRET IS E i & 4
18 $-1098 ROPE - & i cconisumamnss s » & & sunsiacningainin o » o siviesivne = o = ' = sl 2 & & 8 & & & 1
19 $-752 Greuse Nipple= %" Straight ........c..ccon v v s vmmmmmnn s am v s 4
20 BW-8 Clavig PIn =Y 14" cacummins v o 5 swovmas s 5 5 o ssvmmmsms s & o 5 0 5 & 5
21 W-187 Hex Head Bolt - 3/8" x 1Y . ... cciviieniiorcnnivnissenans 8
22 W-477 Hex Head Bolt - 3/8" x 12" . ... . i, 6
23 W-486 Hex Head Bolt - Y2" x 12" ... ... e, 2
24 W-495 Hex Head Bolt - 2" x 4" ... .. . . i 2
25 W-523 Lockwasher - 3/8" .. ... ... e 4
26 W-525 LockWashar ~ Yo" us s« ¢ comurmnn 5 5 5 sammms 5 5 5 5 sonsmmn & 5§ ¢ @ 5§ 3
7 W-541 Plain Washsr - Y& i« . s covmuens s s 0mes s 78 amueans s 58 8 445 2
28 $-543 Machinery Washer - %" x 14 G.A. ............ ... ......... 4
29 S-367 Washer - 1" O.D. x Yo" . .o 4
30 W-514 Hieae NUE 2387 i < o s o snummimioien » o & susominin & 4+ & sisesaesonie s o 5 % o o 10
31 W-516 HER INUE = V2™ o s 5 o5 s 5 op & onesasi s o & # diremasssss § 5 6 o 6 3
32 W-528 CottarPin - LB R 1™ : comevnms s v s pomenn s 5 5 & vossmmes s o » 6 ¢ 60 5
33 W-532 Cotfer Pin - 3/168" % VVa" covnnissvsmvuns s s s vomumnms s s 58 0as 5
34 W-534 Cotter Pin - Va" x 14" L. .. e 2

o,

80-11/Dec./T7



28

MORRIS FERTILIZER DRIVE




MORRIS FERTILIZER DRIVE 29
/ s No.
Item Part No. Description Used
1 $-1913 Fertilizer Drive Frame (Incl. fems 2 & 3) . .. ................. 1
2 S-141 Oilite Bushing 2 1" ¢ 1" TV . s s ¢ « 2 s « 3 % & vvosuss 1
3 $-3200 Oilite Bushing - 1-5/8" % 13/16" ..cu.ves s cummnns s s s savsn 1
4 S-1914 Clutch Collair s s s« ¢ 5 5 sovmmmn 5 5 5 5 sommsme ¢ 7 7 5 AOvawH 35 ¥ 3 § e 1
5 $-1906 Hax NUE = 1" s 2 65 % ¢ ramevnses § § SaEaniys ® ¢ § & cavuniie & & ¥ & weness 2
6 $-531 ColterPin = 3716 Y .. ciinsis s s cbmass d § § 8 pawesis s v ¢ Gess 2
7 S-1911 Axle (Cable Drive Sprocket) ............... ... .. ... ...... 1
8 S-1909 BEOrinG ovwmnn s s oo svwnmns b o v srvmsin 5 5 § 5 Sommmes 5§ 8§ 0 dsues 2
9 S-1907 Cable Drive Sprocket - 13 TGOTH o ¢ 5 5 & swmawin § & § ¢ 5 1
10 S-1912 44 Tooth CIUtCh GeaT « o0ies 4 28 bodiiinin 3 £ 5 ¢ BhSeinds ¥ 1 ¥ § it 1
11 $-1908 44 Tooth Gear -13 Tooth Gear .. ........................... 1
12 S$-1915 Axle ... 1
13 $-1916 biylan: Bushing and Spacer:. . « » « seows o « « susmsmwesnn © o » « 0 o 1
14 FC-78A Cable Assambly:~ 7B" wusc o5 s v ammmms s ¢ ¢ semueoni s o 8 ¢ 5 spgsns 1
FC.78C Cable Core - Only - 78"
FC-78H Cable Housing - Only - 78"
15 W-106 SPriNG s 1 5 s o5 wwivmmm 0w v v s & @ 88 GEEER § 8§ § P DUEREEES § 8 8 2
16 S$-1904 SPEING LUG « ¢ v oo s v 5 0 soimies 63 55 oEme 55 5 5 4 S0 emns 5 8 & & 1
17 $-1903 Disengaging Slide Bracket . ............. ... ... ... ... .. ... 1
18 $-1905 Lug (ForRelease Rod) .......... ... ... ... ... ... .iiiinn. 1
19 $-1910 Release Rod ....... ... ... . . ... . . ... 1
20 W-415 ClamMPL « & « S hatonamen u 5 & o sammnrans « & v v EEvEs 5 5§ 5 ¥ S G © 8 1
21 S-1924 Snap Ring - 1-F/16" kD. ccounvnssv s sammass i s 65 ¢ somamns s 5 & 44 1
22 FC-42A Coble Axsemibly - 42" ; . cosoumies » 3 swssns 5 o 0 ¢ uyens 8% § 5 £ B 1
FC-42C Cable Core Only - 42"
FC-42H Cable Housing Only - 42"
23 S-752 Greass Nipple = %" Stralght: - . : « conemn s s o o 0 eoessn v s 5 53 0 & g9 3
24 $-1202 Allan Set Screw - V4" x W™ o ianiinis s svammns e s s s v 1
25 W-554 Allan Set Screw - 5/16" x 5/16" .. .. ... ... . i 1
26 W-1854 Hex Head Bolt - 3/8" x 1" ... ... . . . . i, 1
27 W-475 Hex Head Bolt - 3/8" x 3" ... ... .. .. i 1
28 W-523 Lockwasher - 3/8" . ... ... ... . 2
29 $-1925 Washer- 18" 5006« « i ¢ vosnn s o5 v oo s 4 5 v swsmen ¢ ¢ & & ¢ o 1
30 W-514 HEX NUE - B3/8" ¢ . ooviivmunssss sammahs s 6 8 qasams s 8 5 5 5 ssaws 2
$-3023 Fertilizer Drive Assembly (Includes All Above Items Except
Cables)

_/

80-11/Dec./77



30

DUAL HITCH




DUAL HITCH

31

g\

Part No. Description
1 S-1394 Main HItCR ;oo 5 5 5 5 smmmamienn & 5 v s s 5 & o w sisssreieme o o o 5 = 1
2 5-1894 Lot HITER BROCE s v 5 5 5 somirains 5 5 faieanns & & & & oot & & o o6 1
3 $.1893 Right Hitch Brace ... ......ccoceiieeciieiesrisnarnrernannas 1
4 $-1898 Left Half Spreader Bar ...............ociiiiiiiiiinnnnnnn 1
5 $-1897 Right Half Spreader Bar .............. ...t nn, 1
6 $-1895 Left Stabilizer Tube - (Slotted) .......... ... ... ... it 1
7 S-1896 Right Stabilizer Tube ..... .......ccoiiiiiiiiiiiiiinns, 1
8 S-1401 Pin Stop="1" (COrVEE): : 1 ¢ ¢ aummmns 5 5 0 5 SRuEE 8§ 5 § § Focmewm: v s 1
9 $-1400 Pin Stop - 17 s 1
10 $-1399 Hiteh Stand .. ..ot s 2
11 S-1402 Hitch Stand Pivot .o oo oo i et 2
12 $-1405 Hydraulic Hose@ Clip........coiiiiiiiiiii s 2
13 5-1403 Set'Seraw Handl8: coos 5 5 5 1 savnmnns 5 § § 5 osmemns 5 ¥ 8 @ s s ¥« 5 2
14 $5-1407 Spring - 1%2"" x e I L Ity T 2
15 5-1406 Spring - 9/16" O.D. x 2" ... ... ... 2
16 W-7 Hose Holder . ... e e et 1
17 5-1404 Hitch Pini= 1Y ¢ comnmmmmn s 5 o o o 5 5 & snssemmie o o 0 s-sissmsesane s . 9
18 W-478 Hox Head Bolt - 8/8" 3 2" « . s vivin s v s s o v o v sereiasomme « o o 2
19 W-486 Hex Head Bolt - V2" X 1V i iiiie s 1
20 W-495 Hex Head Bolt = Vo™ 3¢ 4" .. ... onws s v s damiins s s v sabuswss ¢« 2
21 W-538 Elat Washer - 3/8" . . oot e e 2
22 W-539 Elat Washer - Vo' oo e e e 3
23 W-525 Lockwasher - Vo' o e 2
24 W-516 Hak% NG~ Y5 2 o 5 sommomins 5 5 ¢ 2 vames 5§ § POwesss § 5 & & ¢ awons s - 2
25 W-567 Lock WU« 28", L o i 55 55 o 0mes 5 8 5 & SEE0ms § 8 ¥ 5 & semman & & 4
26 W-534 Cotter Pin - Va' x TVa' . i i i 2
27 BW-11 Hair Pin - 3716 . e e 1
28 $-3087 HitchHoldUp Tube ..., 2
29 $-1408 Hitch Holder . . ...coiinsvos s s amins s s 3 8 samivise s s & v o o ommsiann e o 2
30 W-492 Hex Head Bolt - V2" x 3" ... i 2

_/

80-11/Dec. /77



32

DUAL HITCH COMPONENTS

No.
Used

Part No. Description
1 S-1886 Roller Bracket . . ..o vt e et e e 1
2 5-1884 Roller Pin - 17 % T3 e it 1
3 $-1885 ROIGE oo i o 5 5 SR & £ £ 2 Sieseliie § § 5 & SUSENNEE 5 ¢ b st 1
4 $-1887 Right Bumper Plate ......... ..., 1
5 S-1888 Right Stabilizer Tube Bracket ..........................00. 1
6 $-1889 Left Stabilizer Tube Bracket. . ... ... oo 1
7 $-752 Grease Nipple - %" Straight................o i 1
8 $-1890 LShaped Bolts: : s o 5 ¢ suemmn s 4 3 g yemans & 5 & 9 swwmmnine o » « s 2
9 S-1891 LShaped Pin .. . .. ..couamssssss i s s 5 swemees o » sevies 1
10 S-1404 Hitch Pim = 1 it it i et eaeieces s asnasannssnnss 1
11 W-479 Hex Head Bolt - 3/8" x 2V .. e 2
12 S-1892 Hex Head Bolt - 7/16" x 134" . . e 4
13 W-486 Hex Head Bolt - V2" x 1V e 2
14 W-488 Hex Head Bolt - Vo™ 3 2" cuwns s s o s smemnn w5 o satwsmaisess o s o o soeae 2
15 W-523 Lockwasher = 378" .. .. vinnsies s vmkmios 5 s s g oo s s v & o 2
16 W-524 Lockwasher - 7716 . .. e 4
17 W-525 Lockwasher - Vo' . e 8
18 W-539 Flat Washer - Y2 . ... e e 2
19 W-514 HE% NUE =3/B7 s & 5 5 5 2 sanennems § § § & SRemss 3 5 9 cmwmesee « o o & s 2
20 W-515 Host NUE = 716 . i3 2 v o s b 6 % 5 9@msn & o 8 o odisas & & « & s 4
21 W-516 Heow MUT & V5™ oirinie o« o o o o snmseenmss 3 5 § 5005000 § b © SRS 5 § « & o 8
22 BW-11 Hair Pin - 3716 . . et e 2
23 W-535 Cotter Pin - Va' X 1V e e ]J




SLOW SPEED KIT

33

 suam

Part No.

Description

NVONOO A WON—

S-1262
S-141

S-1305
S-111

$-1301
W-538
$-1299
W-523
W-514
S-1826

Double Sprocket Assembly - 1-6T. & 1-11T. (Includes #2)
Oilite Bushing - 1%" O.D. x 1" LLD. x 1"...............
Aol SHAtE ... 52755 ¢ apmsn 5 3 5 % OpEs 5 § © Gasnn § v e
21 Link Chain - #51 Link ........ .. . i
18 Link Chain - #51 Link ........ ...,
Plain Washer - 3/8" . .. .ot
Hex Head Bolt - 3/8" x 4%2" .. ... ... i,
Lockwasher - 3/8" . i o voumnn s 55 s o v 5 v s ssesmns v o s
Heox: NUE =878 ..o o o oo % niemiens 5§ ¢ S5 § 3 § 5 ¢ pawes 3 v %
Slow Speed Kit

— et ot R -t ot o N) =

_/

80-11/Dec./T7



MORRIS 3" x 8" AGRICULTURAL CYLINDER [Optional] 35

o o no-\
Item Part No. Description Used
1 C-2013 BOTTBl o 5 o « o somommmmn v & 3 § EAFEREFS § pETewE x & 8 » v & § § 55 1
2 C-2017 Shaft Nut — Cleveloc 7/8" .. .. i 1
3 C-2015 Piston Seal — 3" OD x 3/16" C/S ... i 1
4 C-2014 PR SH O oo & 5 5 2 S & & % W seetenin v » = smgebdhE B B B § FARRERE. S @ s 1
5 C-2016 Shaft Static Seal — 7/8" OD x 1/16" C/S.......cvvvnnnnn 1
6 C-2011 BIOET o vcomoncnn = o » ewinin i § 4 § ¥ $BHHES # 3 ¢ sovmmsmonswn » = » b WHHE 7 8 1
7 C-2012 Gland Static Seal .. ... ..o v i e 1
8 C-2010 Gland ..o s e e s R A e e 1
9 C-2008 Shaft SEAI ..ot eiraeee 1
10 C-2007 SHOFt WIPBE .« y i s o5 esavsnnnescsmmmmesessmaissiasassvmes 1
11 C-2009 COHEE . . o & § 5 § § BETEGESS § 3 & ¢ sommmne x « wussnonbsd ¥ 3 8 § 8 G0N 1
12 C-2004 Inner Stroke Control Sleeve. .......... ... i 1
13 C-2005 SIOE RING) oo » 5 « » v rasnininghit 1 § 1 RIHERT § § & oo o 5 = » vl 1
14 C-2006 Outer Stroke Control Sleeve. ............ooooiiiiaiinns 1
15 C-2003 St CleViS . . oo ovv it ieee i 1
16 W-514 Hex Nut — 3/8" . oottt e 1
17 W-477 Hex Head Bolt — 3/8" x 12" . .. .o 1
18 W-558 Clylinder Pin .. ....ovnrneeniiniiiiia i eeeee 2
19 BW-11 (TP TTal - + TR R 2
20 C-2019 Caution SHCKer. .. oottt 1
21 C-2018 Part NO. Plate . ..ot 1
C-2000 Cylinder Assembly — (Includes All Above ltems)
\ C-2002 seal Kit — (Includes ltems 3,5,7,9 & 10) j

80-11/Dec./T7



36

80-11 HYDRAULICS FOR DUAL HITCH

4 |4\‘%
®
6
g §
Gem Part No. Description Nﬁ
Used
1 C-2000 Cylinder - 3" x 8" Agricultural..............ooie 2
2 S-1376 Hydraulic Hose - 3/8" x 12"........... ) s & = % v & sk 1 8 BETEHD 2
3 S-1377 Hydraulic Hose - 3/8" x 13" . ... ... 2
4 S-1378 Hydraulic Hose - V2" x 15" ... ... i 2
5 $-1379 Breakaway Clamp. ... ... 1
6 Cc-818 Female Breakaway Coupler.. ... ... ... ...t 2
7 c-817 Male Coupler: . i couvusnrsnsisimansesssrmmmunesensnbiassn. 2
8 $-1380 Swivel Tee - Vo' F/F/F. .o e 2
9 C-680 Swivel Elbow - 3/8" x90° M/F ... ... ..cooiieeiiinn.. 4
10 C-719 Adapter - 2" 10 3/8". ... ... 8
1 $-1381 RHPDHE = T3 5 Y04 oo+ « 5 ¢ wsocnims o 2 o 5 w6 458 5 £ § 500 2
12 W-558 CleViE Pilli: 1 s 5 5 5 ¢ swvwvmsis & & 3 oo « = = = & s | § § 5000 4
13 W-535 Coter-Pin = 14" % 1Y8": cawmnns s 3 s vovamen s ¢ 5 60 o ns » 8 5 pnnns 4
14 W-1281 Pipe Clamp. ... .coi it 6
S-1382 Breakaway Clamp Bracket. ....... ... ... I/




LONG TRAILING HITCH FOR HARROWS 37

g\

Description U@

Part No.
se
1 S-3467 Trailing Section. . ... ..ot 1
2 $-3466 Telescoping Hitch. . ...... ... . i 1
3 S-1401 PinStop-1" (Curved) ... ... 1
4 $-3784 PN c%a" et ettt e U 1
5 $-1404 Hitch Pin - 17 ettt e e aaas 1
6 W-495 Hex Head Bolt - V2" x 4" ... o s 1
7 W-498 Hex Head Bolt - 5/8" x 1%" ... .o i 4
8 W-526 Lockwasher - 5/8" ... e 4
9 W-567 Lock NUE - 18" ivavinas s s s o immenn s s & duecmion o = o % s Y 2
10 W-517 Hex NOE=5/8"" . icinnas s 8 5 damrass & s § s svwmmatein s v o v woseisiamin s o 5 o 4
11 W-532 Cotter Pin - 3/16" x 1Va' . e 1
12 BW-11 Hair Pin - 3716 .t ittt 2

$-3785 Long Trailing Hitch Assembly (Incl. All of the Above ltems)

_/

80-11/Dec./77



38 TRIPLEX HITCH ASSEMBLY
Cm Part No. Description No.
Used
1 $-3433 Main HIfCH. . oo n s s s ibamiia s s sasinn s s 2 B aevinn s s s v s 1
2 $-3432 Hitch Braces ............couiiuniiiiiiiiiiiiaiiatnaennanns 2
3 $-3434 Outer Spreader Bars .. ....... ... ... ... . 2
4 $-3438 Canire Sproader Bar. : . « .« scuums » = ¢ cumwanss o = « 2 cmsmmsme o 0 0 5 s 1
5 $-3440 Right Stablilizar Tube ... covvvrs e e immmnan s vonmmnsns v s 1
6 S-3441 Left Stabilizer Tube .. ... ..o i 1
7 $-3436 Pl SHOP « o canmvnns s 5 5 5 snencunns » # « » sssimsnins o & sincssmimaeds ¥ 8 % 4 485 2
8 S-3437 PR SI0D i : cosmmnns 53 5 pocmamn s o 5 « o = = & sssmaansns 1 4 8 © 5 2
9 S-1404 V" HINEh Pl cosisices 2 5 5 5 satimniais 5 5 5 § SUSGS & 5 5 Svisrisssio s + = » wets 6
10 $-3445 Pinfor Pin Stops .....coiininiiiiiii it 4
11 S-1891 Stabilizer Tube Pin. ... ...t 2
12 $-3439 U-Bolt . i 2
13 W-486 HexHead Bolt - 2" x 14" .t iiiiininr s vvnssenanses 8
u S-1175 Heix Head Bolt - 4" 30 414" conven s 5 ¢ 0 svsmmna o o s 5 s o v on y




W
0

TRIPLEX HITCH ASSEMBLY

.. No.
/I;em Part No. Description U'D
15 C-699 Hex Head Bolt - 1" x 6" ... o e e 2
16 W-525 Lockwasher - V2’ .. . .. e 8
17 W-527 Lockwasher - 34" . . 2
18 C-705 LackWaShRET = T i 2 v s v 2 coremmn o 5 v ¢ pawase & v & & s ¥ 5 5@ s 2
19 W-516 HEWNOT = V8" iz 5.3 v ¢ 3 2oBienin & & ¥ SEmesss 5 § § ¥ SeEasi s 5 5 4 3 wiw 8
20 W-518 HEX NUE =" vions = 5 s o 5 sscvmionidid 5 % 5 S0Ea0s 5 § € # GA700%0E § § 1 ¢ g 2
21 W-520 Hex NUT - 1 e e e e e e 2
22 BW-11 Hair Pin - 37168 . . e 10
23 S-531 Cotter Pin - 3/16" x 1/ L e 4
24 S-3187 Laver - {(OptHonal) ::::iiasvmssiussormss v v o commmna s 5« 5« 0 v 3
25 $-3188 Adjustiment Chiain - (Optonol]) : s ¢ c commniin s o v s w3 5 7 5 ¢ s 3
26 BW-4 Spring ~ (OptHoNal) . ... ..con:6 65 samsass vy s b auewms ss s s 8 pas 3
Q $-3186 Spring Lug- (Optional) .......... .. ... ... ... 5 & y

)
f
i

80-11/Dec./T7



40 TRIPLEX HITCH HYDRAULIC ASSEMBLY
am Part No. Description U@
1 C-2000 3 %00 B Hydroolic Cylinder.. .. « « v « scxmmn x o & smmmmommne = 5 % 5 © xm 3
2 C-818 8000 Pianeer Braakawity . .o « s : s s 5 s x » sosmsmen = » 5 = weo 4
3 Cc-817 BOO0 Male Piohear TIp ccuwsss s s o snpann s o5 sommmmn ¢ 3 5 o 5 s 4
4 $-1379 8000 Pioneer Clamp - Assembly ........................... 2
5 S5-3648 3/8" x 36" QilLline..........o i 2
6 C-669 3/8" x 48" Oil Line .. ...t 2
7 S-3447 3/8" x 56" OQilLine ....... .. e 2
8 $-3446 B w71 Ol DN : o 5 vaesgs o 5 1 3 s 5 & s w ¥ e x o 2
9 C-3463 B % 143" Ol Line < s coovwsmnsussauvmns a5 s s egnmsmsss ¢ v v i 2
10 C-893 3/8" x 20" Hydravhic HOS® . ...« c i wvsiunaiv i v nammunng & s v 5 03 3
1 C-891 3/8" x 24" HydraulicHose. ............. ... ... . i, 11
12 W-1669 12" s B0™ Hydraulle/Hose . o « « 5 v vowummmsina » « o wmssomommse s = = =« o 1
13 C-1484 Va" % 72" Hydraullc HOSO «suv s s s 5 5 cmmvinmns v ¢ 5 mamvmua = = « o » 2on 3




TRIPLEX HITCH HYDRAULIC ASSEMBLY 41

15

/ g No.
Item Part No. Description g

u
14 Cc-719 3/8" x V2" Bushing ... ... . e 14
15 C-680 3/8" x 90° Swivel Elbow M/F . .. ... . e 8
16 C-675 3/8" x 90° Swivel Elbow F/F. ... ... i 16
17 C-1985 145" SWivel Tee FAF/M vcvvus s s v smensi s s s 8 siomnsas 5 5 5 9o 2

18 C-674 i . 1t o T T 2

Q C-1487 12" % 90° Swivel EIBOW F/F . . . n oot ee e eeeneanenineanenn y

80-11/Dec./T7




42

TRIPLEX HITCH COMPONENTS

m

Part No. Description d
1 S-1886 REIIEE BraickSt comem & 2 5 o & 5 oronmums § & ¢ sonvsesins 3 3 309 & S0 5 5 § & 17 2
2 5-1884 RAIIEE Pit= 1 3 T4 .. e it 25 S G s S S 0 5 DS B 8 5§ 2
3 S-1885 ROl « o 2
4 S-1887 Right Bumper Plate (lllustrated) ........................... 1
4A $-3088 Lot Bomper PIale o « « « « ¢ wwmscmms 5 5 » semonssn » v« oo s » = = o 1
5 S-1888 Right Stabilizer Tube Bracket ............ ... ... ... ....... 2
6 5-1889 Left Stabilizer Tube Bracket. . ... ... ... ... ... . ... ... . ..., 2
7 S-752 Grease Nipple - %" Straight.............. ... ... .......... 2
8 $-1890 L-Shoped Bolls oo s o v o s cmmesn « 0 o sasmemsn s 5 5 « & ovnmes 5 5 « 4
9 $-1891 LSHORGE PIN - comman a5 ¢ 5 2 sonsmuds 5 5 § SRumsss 5 £ 5 § € 60056 5 § 5% 94 2
10 S-1404 Hiteh PIR = 1™ cocnmin s s s ¢ sommns 5 5 & Damasnn 5 5 5 0 8 oiress 8 8 & ¢ 00 2
11 W-479 Hex Head Bolt - 3/8" x 2% ... . . . . i, 4
12 S-1892 Hex Head Bolt - 7/16" x 134" .. . . . e 8
13 W-486 Hex Head Bolt - 2" x 12" ... . e 4
14 W-488 Hex Head Bolt - Va2 x 2" .. . .. 4
15 W-523 LockWasShEr ~ 378" i s« : ¢ sonmns 5 1 ¢ donstemss 5 5 & & SRERES 40 3 ¥ o3 4
16 W-524 LockWashar —~T/16™ « & ¢ s v 5 5 ¢ 5 savsuding s 6 & o owseans ¥ « o 8 s 8
17 W-525 LOCkWaShOr « 4™ s o s auvmnn 55 5 ¢ sasmms 5 ¢ & & Poumns v 1 s v 16
18 W-539 FlatWasher = M. . . .. o oo 2 s 5 & adleiihing 57 8 5 GUONGEE § v § oo 4
19 W-514 CHeX NUT - 378 e e e 4
20 W-515 Hex NUt - 7718 e e e e 8
21 W-516 Hew NUE =~ 6™ cnvmmn 5 0 5 ¢ 5 owmeamms & 5 % covamnis o & & @ dumabiss 4 5 8 » i 16
22 BW-11 Haic PIn - 37167 coni i s v o v snmumm 55 6 5 svmeios 5 6 & 8 sowmmasits s v 8 v 4
23 W-535 CoHBEPRIR = V4" 3¢ 1% ¢ ¢ ¢ s sy 5 b% saensass © 8 8 § owmsms 5 5 @ ¢ 2
24 S-3198 Pressure Shaft Extension . ....... ... iiiiiniininiinnennn. 1
S-755 Square Head Setscrew - 7/16" x 1"...................oui y




HITCH JACK TRIPLEX HITCH.

43

(e

m
Used

f

Part No. Description
1 S$-350 BOEE _ . . o somn s 63 2595 4 Siovens & 5 § ¥ OGUMEI 6§ R 8§ & w oesenmmaesans b 5 ]
2 $-351 GlBBVE . . vonvonnne o o o o & BAEGE 5 ¥ D SERBAEE B § 8 4N 8 ¢ avaseremass o 1
3 S-352 GEPOW 1« + « o covsmevrmsons @ o & o 5 sasssee = 5 § 5 BEAUHEE ¥ § B M0 § ¥ & cevenmmons » 1
4 S-353 CranK . o e e 1
5 S-356 Thrust Bearing — TB3'. . . . . v covvmce =« o 5 compmmorns § 5 % 8 € ¥ 80855 ]
6 W-1308 Spirall PR <718 5 TR s 1« o 5 snmscmens o 8 & snsdilB68 5 § & & 4 803 !
7 W-472 Hex Head Bolt — 5/16" x 1% .. .. .. ... iiiiiiaannn. 1
8 W-522 Lockwasher — 5/16" ... ... i 1
9 W-513 B N =5 Y8 s st aa 0 cammma i 5558 GEap s o v wevawon x s 5 8 s 1

W-733 Hitch Jack Assembly (Includes all above items)

W

80-11/Dec./77




HARROWS

44




HARROWS 45
Gem Part No. Description No. Usa

4, 6'
1 H-1813 METEIS Dol oo 5 5 5 5 7 s = 2 ¢ 5 wommms & v ¢ e © & 1 1
2 H-3143 COFFIET AT men 2 25 2 6 5ammws o 5 8 6 20655 5 % 5 § G9EawEs 5 5 1 1
3 H-1589 CIAMPL. .« . o csmsees o o o 5 5 eyessens & 5 & § 500508 § B % § BOBEITERE 5 6 1 1
4 H-3144 Lift Bar .. oo 1 1
5 H-1814 Pressure Spring . ... ... . i 1 1
6 H-3145 Mounting Bracket . . . « curwemnd s 5 5 9 s s 0 5 & oo » » 1 1
7z H-3014 Clenip -(Mounting Brocket) o s s s 5 cuwss s s s 9 posesnn s v 1 1
8 H-1596 AAOSEHEY LBVEE 5 ;5 ¢ oo 57 2 § S0005 5 6 4 § 090 00s 5 3 1 1

9 H-1584 Harrow Head — 4% (1.37 m.) ... ... oo, 1 —
9A H-1585 Harrow Head — 6' (1.83 m.) ........ ... ... ........ — 1

10 H-1586 Front Carrier Pipe — 4% (1.37 m.) ................. 1 —
10A H-1587 Erant Carrier Pipe— 6 {1.83 ™) . conns s s 5 5 vsmmaren o s - 1

11 H-1742 Centre Carrier Pipe — 42" (1.37 m.) ................ 1 —
11A H-1744 Centre Carrier Pipe — 6" (1.83 m.) .................. — 1

12 H-1743 Rear Carrier Pipe — 4% (1.37 m.).................. 1 —
12A H-1745 Rear Carrier Pipe — 6" (1.83m.) .................... — 1
13 H-1593 ClaOmMP. 5 + o o u s 5 5 o 5 o swmses 5 o 8 @ o s o s e 6 6
14 H-1791 Harrow Tine — 3/8" x 16" (.97 x 40.64 cm.) .. ...... 9 12
15 H-1595 Connecting Bar: « : c:yeuavmmns s s nvommng ¢ s 8 outrneh i 5 1 1
16 H-3024 Hex Head Bolt — 3/8" x 2" W/Special Head .. ... . ... 18 24
17 W-514 Hex Nut — 3/8" . .. ... . . 30 36
18 W-523 Lockwasher — 3/8" .. ... . . . ... 12 12
19 W-475 Hex Head Bolt — 3/8" x 1" .. ... ... .. ... . .. ... ...... 12 12
20 W-907 Cotter Pinl — 5/32" 5 Y4 wuswnn 5 5 2 = e 2 » 2 5 suvemems & 5 3 3
21 H-3152 Cotter Pin — 3/16" 3¢ Ve vunna o 5 v somin 3 5 5 ¢ spmws 4 5 1 1
22 H-3151 Washer (Slotted) ...... ... ... ... .. 1 1
23 W-516 Hex Nut — V2 5 5
24 W-517 Hex Nut — 5/8" . . . 2 2
25 W-526 Lockwasher — 5/BY . . o suvevns » 5 5 5 6 wovse & 2 5 0 5 e o s 1 1
26 W-525 LeckwWasher — "5 5 = 1 5 suwarss 3 5 9 ¢ wawem 3 5 9 05 s 5 5 5
27 H-3159 Clevis Pin— 378" % 1" s cammn s v s 05 enans 33 38 8 sammeins s 1 1
28 H-3051 Hex Head Bolt — 5/8" x 4" W/Special thread ...... 1 1
29 W-496 Hex Head Bolt — V2" x 5% ... ... ... ... . ... .. 1 1
30 W-1472 Jam Nut — 5/8" . . 1 1
31 W-131 Hait P — T8 o« o v v« o s 5 v 6 s 5 5 5 8 soomsmuses o o 3 3
32 H-3256 Hiold Up Bragket s« s s oo s oo s o ¢+ sssras o 5 0 v srvssasnss s o 1 1
33 $-752 Grease Zerk - ¥4" Straight.......................... 1 ]

H-3073 Carrier Arm Assembly (Includes 1 to 7 & 21 to 32)

80-11/Dec./T7




46

HARROW ASSEMBLY INSTRUCTIONS

80-II

REG. REG.
I '
1‘F — C
I |
| . - | -
" "
I‘”&" g
6! e 6'



47

CROSS REFERENCE INDEX FOR 80-11 MORRIS SEED-RITE

Part No. Page "ﬁ: Part No. | Page "':: Part No. Page "';': Part No. | Page “;':
W-1 9 6A S-149 25 3 W-515 7 33 C-817 36 7
W-1-N 9 6 S-150 25 8 W-516 3 23 C-818 36 6
BW-2 7 (14 S-151 25 9 W-517 3 24 W-854 7 8
BW-3 3 |72 w-189 | 27 21 W-518 24 | 20 C-891 40 | 11
BW-4 9 1 C-223 27 14 W-520 39 | 21 C-893 40 | 10
BW-6 3 9 S-239 19 26 W-521 15 | 23 W-899 7|11
W-7 24 8 S-241 25 11 W-522 15 | 25 W-900 7|10
ST 5 7 S-242 25 11A W-523 7| 26 W-907 9 | 22
BW-8 9 |13 S-243 17 39 W-524 7| 28 W-913 7 7
BW-9 9 |12 5-246 19 5 W-525 31 20 W-914 7 9
BW-10 3 |19 S-317 19 19 W-526 3] 21 W-915 7 118
BW-11 5 |29 5-320 11 24 W-527 24 | 16 W-916 7 2
s-11 11 | 19 S-324 11 2 W-528 17 | 46 S-923 27 13A
S-13 15 8 C-333 24 21 W-530 19 | 45 S-963 3 7
BW-14 7 116 V-338 17 49 5-531 3| 26 S-965 5 8
S-14 15 7 V-339 17 8 W-532 11 50 S-960 5 5
BW-15 7 |15 5-340 11 27 W-534 27 | 34 S-975 5 | 11
BW-16 7 137 W-342 12 6 W-535 32 | 23 S-976 5 | 10
S-17 17 5 S-343 5 15 W-538 19 | 38 S-978 5 1
BW.-22 9 4 S5-346 20 11 W-539 11 47 S-996 17 21
S-24 5 2 S-347 20 21 W-540 71| 30 S-997 5 | 22
BW-28 9 2 S-348 20 10 W-541 27 27 S-999 11 2
S-33 11 |17 S-350 43 1 S-542 11 49 S-1000 11 7
S-34 11 | 18 S-351 43 2 W-550 3 27 S-1005 11 3
BW-41 3 4 S-352 43 3 W-551 3| 10 S-1007 | 11 5
S-60 19 | 18 S-353 43 4 C-553 20 6 S-1013 11 | 20
BW-65 3 8 S-356 43 5 W-554 19 | 30 W-1014 T 123
W-69 9 5 S-362 27 1 W-556 3| 1 S-1016 12 5
W-71 9 7 S-365 27 13 W-558 3 | 18 S-1018 12 2
BW-T1 9 |11 S-367 27 29 W-561 20 14 S$-1019 12 13
W-72 9 |14 S-368 27 15 W-567 3 | 22 S-1020 12 7
W-80 11 | 53 W-415 27 1 W-569 3 16 Ww-1021 7120
BW-80 3 |15 W-471 29 20 W-573 39 | 18 S-1022 12 1
S-84 29 1 W-472 43 ki W-575 3| 25 5-1023 13 1
BW-86 7 1 W-475 11 33 C-669 40 6 5-1024 13 2
S-88 23 2 W-477 27 | 22 C-674 41 | 18 S-1029 3 6
s5-89 17 | 30 W-478 31 18 C-675 41 | 16 S-1040 17 | 13
W-89 13 4 WwW-479 32 11 C-680 36 9 S-1041 17 2
W-90 13 5 W-480 7 2 C-699 39 | 15 S$-1042 19 | 12
S-91 19 |11 W-481 19 | 35 C-705 39 | 18 S-1043 19 | 10
S-93 19 |21 S-482 7] 22 C-719 36 | 10 S5-1044 19 1
S-101 17 | 28 W-483 11 | 36 C-738 13 | 12 S-1045 11 | 12
S-103 23 4 W-485 11 | 37 S-743 23 1 S-1046 11 | 13
5-104 19 6 W-486 3| 17 S-744 15 | 19 S-1047 11 | 16
W-106 11 |29 W-487 11 | 39 S-745 15 | 20 S-1048 11 | 23
S-111 33 4 W-488 5 | 16 S-746 19 | 33 S-1049 11 | 22
S-112 19 | 20 W-490 5 | 17 S-747 15 | 29 5-1050 13 7
S-113 19 8 W-492 5 | 18 S-748 19 | 42 S-1053 17 | 24
S-114 19 2 W-493 17 | 32 S-749 17 | 44 S-1054 17 | 24A
S-115 19 3 W-494 11 | 42 S-751 11 | 48 S-1057 20 9
S-116 19 8A W-495 27 24 S-752 3 14 S5-1058 20 5
S-117 5 |13 W-496 45 | 29 S-753 1 | 32 S-1067 19 | 22
BW-119 | 19 |13 W-497 51 19 S-754 19 | 34 S-1069 17 | 11
BW-122 T |17 W-498 5| 20 S-755 1 | 35 S-1070 5 9
W-131 22 7 W-499 5| 3 S-757 19 | 29 S-1077 17 | 22
S-135 17 7 W-500 7| 25 S-760 25 | 12 S-1078 17 3
S-137 19 i W-502 20 | 17 S-764 15 | 39 S1079 | 17 | 23
8-140 19 |15 W-504 3| 18 S-770 21 5 S-1080 | 17 1
S-141 17 | 33 W-510 24 12 S-T71 20 9 S-1081 | 17 1A
S-142 19 4 W-512 15 | 28 S-774 19 | 11A S-1085 | 15 4
S-146 25 |10 W-513 19 | 41 W-795 36 7 S-1086 | 15 3
S-147 25 4 W-514 7| 32 M-800 17 6 S-1089 7 38

80-11/Dec./77



48

CROSS REFERENCE INDEX FOR 80-11 MORRIS SEED-RITE

Part Ne. Page "':': Part No. Page I"::: Part No. Page It’::'_ Part No. Page uﬁ:
S1090 | 7 | 36 S-1360 | 17 | 34 S1873 | 23 | 12 Cc2018 | 35 | 21
S1095 |19 | 9 w-1362 | 3 | 12 S1874 | 21 | 17 Cc2019 | 35 | 20
S1098 | 27 | 18 $-1376 | 36 2 S1875 | 27 | 12 S3002 | 115| 32
§-1105 | 17 | 15 S-1377 | 86 3 S-1876 27 | 11 H-3014 | 45 7
S1130 |20 | 7 S1378 | 36 4 S1877 | 21| 9 H3024 | 45 | 16
S1136 | 17 | 12 S1379 | 36 5 S1879 | 27| 5 S-3030 | 25 1
S1138 |20 | 1 S1380 | 36 8 S1880 | 27 | 4 H3051 | 45 | 28
S-1139 | 21 1 S-1381 | 36 | 11 S-1881 27 | 10A F-3056 | 20 | 13
S-1145 5| 4 S-1382 | 36 | 15 S-1884 32 2 5-3077 | 22 2
S-1146 5| 8 w-1383 | 13 | 11 S1885 | 32 | 3 S3078 | 22 3
S1148 | 15 | 13 S1394 | 31 1 S-1886 2| 1 S-3082 | 22 8
S1149 | 15 | 12 S1399 | 31 | 10 S-1887 32 | 4 S3087 | 31 | 28
S1152 | 24 | 3 S1400 | 31 | 9 S1888 | 32 | 5 S3088 | 42 | 4A
S1155 | 12 | 3 S1401 | 31 | 8 S1889 | 32 | 6 S3136 | 22 | 5
S1156 | 11 | 11 S1402 | 31 | 11 S1890 | 32 | 8 $3137 | 22 | 4
S1159 | 22 | 6 S1403 | 31 | 13 S$-1891 2| 9 $3138 | 25 | 5
S-1161 | 11 | 26 S-1404 | 381 | 17 S-1892 32 | 12 5-3139 | 25 6
S-1162 | 15 | 22 S-1405 | 381 | 12 5-1893 31 3 S-3140 | 25 7
S-1168 | 21 | 2 S-1406 | 381 | 15 S-1894 31 2 H-3143 | 45 2
S1169 | 21| 6 S1407 | 31 | 14 S1896 | 31 | 6 H3144 | 45 | 4
S1173 | 11 | 14 S-1408 | 31 | 29 S1897 | 31| 5 H3145 | 45 | 6
S1175 | 38 | 14 S1410 | 34 | 2 S1898 | 31 | 4 H3151 | 45 | 22
S1183 | 17 | 20 S1411 | 34 | 4 W-1901 3| 5 H3152 | 45 | 21
S1186 | 17 | 14 W-1472 | 45 | 30 W-1902 3| 13 S3153 | 3| 1
S1190 | 17 | 35 C-1484 | 40 | 13 S-1903 29 | 17 S-3154 3 2
S-1193 17 | 41 C-1487 41 | 19 S-1904 29 | 16 S-3155 3 3
S1193 | 15 | 18 W-1558 | 15 | 40 S-1905 29 | 18 S-3157 9| 8
S1195 | 24 | 9 H1584 | 45 | 9 S1906 | 29 | 5 S3158 | 9| 10
51196 | 20 | 19 H-1585 | 45 | 9A S1907 | 29 | 9 S3138 | 24 | T
51198 | 15 | 33 H-1586 | 45 | 10 $-1908 29 [ 11 S-3187 | 24 4
S-1199 | 15 | 24 H-1587 | 45 | 10A S-1909 29 | 8 S-3188 | 24 5
S1202 | 19 | 28 H-1589 | 45 | 3 S1910 | 29 | 19 S3198 | 42 | 24
S1203 | 19 | 31 H-1593 | 45 | 13 S-1911 29 | 7 S3200 [ 29 | 3
51206 | 13 | 6 H-1595 | 45 | 15 S1912 | 29 | 10 S3239 [ 15| 5
S1207 | 13 | 10 H1596 | 45 | 8 1913 | 29 | 1 S3251 | 25 | 2
51208 | 7 |13 W-1669 | 40 | 12 S1914 | 29 | 4 H-3256 | 45 | 32
51217 | 12 | 4 H-1742 | 45 | 11 S1915 | 29 | 12 V3262 | 17 | 9
S-1220 | 20 | 8 H1743 | 45 | 12 S-1916 29 | 13 M-3388 | 17 | 50
S1231 | 11 | 28 H-1744 | 45 | 11A 5-1918 23 3 53432 | 38 2
S-1236 | 27 | 2 H-1745 | 45 | 12A S1919 | 23 | 8 S3433 | 38 | 1
S-1240 | 27 | 17 S1783 | 7| 3 S1920 | 23 | 20 S3434 | 38 | 3
S-1241 | 27 | 6 S1791 | 45 | 14 S1921 | 28 | 5 S3436 | 38 [ 7
$-1257 | 19 | 17 S1795 | 17 | 16 S1924 | 20 | 21 S3437 | 38 | 8
S1268 | 11 | 21 S1796 | 17 | 17 S1925 | 29 | 29 S3438 | 38 | 4
S1261 | 17 | 4 S1797 | 17 | 18 S1929 | 27 | 8 S-3439 | 38 | 12
51262 | 33 | 1 $1798 | 17 | 19 $-1930 27 | 16 S-3440 | 38 | 5
S1264 | 11 | 10 S1805 | 11 6 C-1985 | 41 | 17 S3441 | 38 | 6
S1265 | 11 | 9 S-1806 | 11 4 C-2000 36 1 S-3445 | 38 | 10
S-1267 | 5| 6 S1807 | 23 | 6 C2000 | 36 | 1 S3446 | 40 | 8
S-1281 | 36 | 14 H-1813 | 45 6 C2003 | 35 | 15 S-3447 | 40 | 7
51284 | 20 | 4 H-1813 | 45 1 C2004 | 35 | 12 S3463 | 40 | 9
S1285 | 20 | 3 H-1814 | 45 5 Cc2005 | 35 | 13 S-3466 | 37 | 2
S-1286 | 13 | 3 S1821 | 27 | 10 C2006 | 35 | 14 S-3467 | 37 | 1
51288 | 15 | 6 C1823 | 17 | 29 C2007 | 35 | 10 S3474 | 15 | 84
81201 | 17 | 45 w1846 | T | 27 C2008 | 35 9 S-3475 | 15 | 35
§-1295 | 15 | 16 S-1849 | 11 1 C-2009 35 | 11 S-3476 | 15 | 36
S1296 | 15 | 14 w-1854 [ 17 | 36 c2010 | 3 | 8 S3478 | 15 | 37
S1299 | 33 | 7 S-1863 | 24 2 C-2011 35 6 S-3479 | 15 | 38
S-1301 | 33 | 5 S1867 | 15 | 1 c2012 | 3 | 7 83648 | 40 | 5
S1305 | 33 | 3 S-1867 | 15 9 C-2013 35 1 S-3756 | 15 9
S1308 | 43 | 6 S1869 | 15 | 15 Cc2014 | 35 4 83757 | 15 | 11
S1311 | 13 | 8 s1870 | 23 | 10 C2015 | 35 3 S8758 | 15 | 10
S1312 | 11 | 8 S1871 | 23 | 14 c2016 | 35 5 S3782 | 23 | 21
S-1325 |24 | 1 S1872 | 23 | 18 Cc2017 | 85 2 S3784 | 37 | 4




